PANZITTA SALES & SERVICE

72 George Avenue ILLUSTRATED PARTS LAYOQUT
Wilkes-Barre, PA 18705

570-822-6720 800-822-6720 e
www.panzittasales.com

i A

T iut

~ V. LAMP
) h— Loipg-x
RI0GED WIRE..
Hov Mars - e N _—— :i%ii Ap026
4o gree (-) LlooNd GRS iy — AMMCO
AL MODEL 9000 DRUM LATHE
- | s WIRING DIAGRAM

] —«— AS008-5 Rtk
— SWITCH LORD AXSY

SWHTEH BEX k

T

9000 LIL GIANT.max


JAMES
NAME ADDRESS ETC.


Key

D= T Db -

Pant
Na,

9140-5 Spindle Housing and Bushing Assy.

9072
5042
220
9044
1888
5013
3145
9018-5
92038
2152
9151
6717
3029
279
20440
G319
2036
9055
6316
9073
6164
3184
Gdt5
6313
33712
6317
G734
9137
278
5614
3884
3886
205
G501
2037
9011
3657
5689
9169
91GA

6738
2046
6318
4508
9144
6410

215
9031
Gaiz
9036
9032
G311
0701
6081
2035
9034
9082
9022
9083
G320
9103

9034
6326
066
G740
52
6321
6344
6143
6313
9102

PARTS LIST—MODEL 9000 BRAKE DRUM LATHE

Pleose give serial numbher when ordering pérts,

Descripion

Cross Focd

Cross Feed Lockshaft

Soc. Hd. Setserew

Bronze Plug

Sac, Hd. Selscrew

Cross Feed Lock Serew

Cross TFacd Lock Screw Handle

C.I". Hand Wheel and Crank Assy.

Boring Bar Clamp

Dotipg Bar Clamp Serew

Swivel Pad

Bulten ITend Nylok Screw

Clampiny Stud

Washer (3/8° Bolt)

Dloring Bar Clamp Washer

5/8-11-Jam Nut

Cross Feed Wiper Rotniner

Cross Feed Fell Wiper

Dot #55-50727 Steal Ylug

Cross Feed Lead Screw

Hypro Xey #I1IP402

3/8-24-Elastie Siep Nut

Gits #4100 Oil Level Gape

Cable Clamp

3/8" Allen Iipe Plug

Qilite Nearing

Plastie Cap

Ilold Deown Stud

Washer

Nut

Gits Qjler

Fell Wick

Hex Mead Cap Scrow

Button Ilead Soc. Hd. Cap Serew

Yeed Serew Cap

Boring Bar

Tool Bit Assemhly

Square Ifend Setscrew

Switeh Bracket

Switch Shaft Assembly
(with 9051 Shutoff Handle)

Setoerews

Stop Rod

Toggle Switch

Rd. Head Scrows

Lronae Dlug

Spring

Soc., Head Selscrew

Worm Shaft

Oil Seal

Wibre Thrust Washer

Worm

0il Seal

Soc. Head Cap Screw

Jock Washer

Outer Washer

Inner Washer

Spindle

Drawbar am Nubt Assembly

Quill

External Suap Ring

Frant Boot Assembly consisling eof

503531 Spindle Doot

9054 DNloot Retuining Washer

6127 Toot Retaining Snap Ring

Bool Relaining Washer

Ol Seal

Spindle Key

Nylok Sac. Jlead Cap Serow

Hromse Thrust Washer

Snap Ning

Outside Snap Ring

Inside Snap Lting

New Depavtore Bearing

Spindle Yoke

Key
Mo.

w2

1312
133
134
1356
136G
147
138
139
140
141
142
143
114

Parl
No.

9154

9017-8
6082
G105
6328
6329
9016-S
3940
9062
5061
6348
9059
306
3087
5086
6337
9142
6336
9020-5
92021.5
2014-5
9013-5
9015-S
5520
2069
9068
9167

9070

9047
4179

4134
9139-8
9058
4646

2067
9065
9066
G542
G330
4771
249
9063
5646
9064
6415
9028
3879
2008-5
9029-S
5614
9126
6332
6313
9024
9074
5057
1602
1574
283
234G
9007-5
6075
5013
3024
220
6321
9005
9148
2022

9000 LIL GIANT.max

Peseription

Rear Bost Assombly consisting of
9033 (1) Spindle Boot
6327 (2) Boot Ietaining Rings
Lead Sercw and Drive Assembly
Nyliner Bushing
Elastic Stop Nut
Washer
#4031 Hypro Key
Feed Shaft and Genr Assembly
Round Head Serew
Lead Screw Lock Knob
Feed Iland Wheel
Washer
Name Plate
Brive Screw
Fead Shaft
Clutch Spring
Retaining Ring
Felt Diler
Koller Pins
Feed Cluteh and Pin Assembl
Hocker Arm Holder and Pin Kssy.
FPeed Adjusling Yoke Assembly
Rocker Arm and Pin Assembly
Feed Adjuster Assembly
Retaining Ring
Cam Follower
Rocker Arm Follower
Hoeker Arm Return Spring
Feed Link
Guide Rod
Lock Nut
Spring Washer
rtserow
Thumb Sernw
Stop Collar
Hex Head Cap Serew
Sliding: Washer
Rear Cover and Bughiog Assembly
Rear Cover Shim
(5} Hex Head Gap Screws 7/8% Ip.,
(1) 6199 — 1 1/47 1,
Feed Graduation Plate
¥eed Graduation Back-up Plate
Feed Setting Plate
Hex Head Cap Screw
Rivets
Washer
Nut
Feed Pointer
Allen Head Cap Screw
Feed Lock-up Knob
Steel Dot Plug
Dowel Pin
172 H.P. Motor
Switch Cord Asscmbl{
Lamp and Terminal Jug Assembly
Hex Nut
Light Retainer
Cable Clﬂmtr
Swileh Coard Clamp
Caution Lalel
Motor Base
Mator Pivot Shaft .
Hex Head Cap Screw 1/2Y g
Washer
Lock Washer
IMcex Hend Cap Serew 7/8" 1g.
Motar Adjusting Slud Assembly
Elastic Slap Nut
Worm Drive Sheave
Motor Sheave
Allen Head Setserow
YV Belt
Helt Guard and iz Assembly
Belt Guard NRelainet
Drawbar and Nut Assembly



